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Acute Myocardial Infarction

with or without Left Ventricular Dysfunction

Date: 





I know that I have had a heart attack (myocardial infarction). As a result, my heart may not pump blood as well as it did before.

Important Test Results  
Ejection fraction =  _____%   
This is a measure of how well my heart is pumping. The normal range for ejection fraction is 
55-65%.  
Cholesterol values

Total cholesterol (TC) = _________ mg/dL (goal: less than 160 mg/dL)
Low density cholesterol (LDL or “bad” cholesterol) = _________ mg/dL
(goal: less than 100 mg/dL or less than 70 mg/dL)

High density cholesterol (HDL or “good” cholesterol) = __________ mg/dL
(goal: greater than 40 mg/dL)

Triglycerides (TG or “fat”) = ___________ mg/dL (goal: less than 150 mg/dL)

I understand that changes to my diet, exercise, and cholesterol-lowering medications will be needed to reach and keep the cholesterol goals above. Getting my cholesterol levels to this goal may help me prevent future heart attacks and strokes and will help me live a longer and 
healthier life.

Blood pressure: __________ mmHg (goal: less than 140/90 mmHg; if I have diabetes or renal disease, the goal is less than 130/80 mmHg) 

I understand that having a healthy blood pressure is also key to protecting my heart, brain, and kidneys from damage.

Body mass index: ________  kg/m2 (goal 18.5-24.9 kg/m2)

I understand that getting to a healthy weight can reduce my risk of diabetes, heart attacks, and possibly cancer. Body mass index is a good way to measure body fat using both height and weight. A body mass index of 25.0-29.9 kg/m2 is overweight and 30.0 kg/m2 or higher is considered obese. I understand that there are several steps I can take to help keep myself healthy and prevent another emergency like the one that brought me to the hospital. Taking active steps to care for myself can help slow or reverse the progress of my cardiac disease. Things I can do to help myself include knowing my important test results, taking my medications, not smoking, and following a low-fat, low-cholesterol diet. I will keep all of my follow-up appointments. 

Implantable Cardiac Devices

I understand that if my ejection fraction remains 35% or below after medical therapy, I may benefit from having an implantable cardioverter defibrillator (ICD).

Taking My Medications

I understand that heart medications, including aspirin, clopidogrel, angiotensin-converting enzyme (ACE) inhibitors, angiotensin receptor blockers (ARBs), beta blockers, aldosterone antagonists, and cholesterol-lowering drugs, may help me to prevent a future heart attack and help me live a longer and healthier life. After I leave the hospital, I will keep taking my heart medications. I understand that I should not stop taking any heart medications unless I discuss it with my doctor or nurse. I understand that I will always be at risk for another heart attack and that I may need to remain on many or all of these medications for the rest of my life.

I will also follow the instructions given to me about:
Smoking Cessation

I understand that smoking increases my chances of having another heart attack, can affect the quality of my life, and can shorten my life.  

( I smoke and have been counseled to stop       ( I do not smoke  

To help me stop smoking, my doctor has suggested/prescribed:  


Diet and Weight Reduction

I understand that a low-fat, low-cholesterol diet may help to reduce the chances of a future heart attack, as will maintaining a healthy weight.

( I received counseling about a low-fat and low-cholesterol diet   
( I received counseling about weight reduction
Physical Activity

My doctor recommends that I exercise ______ a day ______ times a week, for now.

A good exercise for me is 


( I was advised to participate in a formal cardiac rehabilitation program:

_____________________________________________________________________________
When to Call My Doctor/Nurse

I will call my doctor/nurse if:

· I feel chest pain like pain I have had before

· I feel pain in my heart area that I’ve never felt before

· I feel lightheaded or dizzy, like I might pass out

· I have palpitations or feel my heart racing

When to Call an Ambulance or 911

I should call 911 if I feel a new kind of chest pain, pain that nitroglycerin does not help, or pain that lasts more than 15 minutes, or I feel suddenly short of breath or lose consciousness.

Follow-Up Appointments and Testing

Doctor’s/Nurse’s name: ___________________________________ 
Phone number: _________________________ 
My first visit should be scheduled for:_________________________________________________


I should keep this and future appointments even if I am feeling fine, because at these visits 
we will:

( Adjust doses of my medications  
( Check lab work  
( Check my lipid panel  
( Evaluate my symptoms 
( Re-measure my ejection fraction  
( Evaluate if an ICD may help me live longer 

I will contact cardiac rehabilitation to schedule an appointment: 

Phone: ____________________ 
I know that following my doctor’s advice can help me to live a longer, healthier life.
Patient Signature: _______________________________________
 
Date: _________________________________________________
Discharge Healthcare Provider Signature: ____________________ 
Date: _________________________________________________
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